Legacy Product

The following catalog
has gaps In Its page
numbers, or doesn’t
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.


CI419
Typewritten Text

CI419
Typewritten Text
Legacy Product


Parts Manual

Performance you rely on.™

Generator Set
5.0 and 6.0

EGH (Spec A-B)

English - Original Instructions 6-2012 981-0244 (Issue 3)



introduction

This manua! applies to the Portable Generator Sets as listed in the Generator Set Data Table. Paris are arranged in
groups of related items and each illustrated part is identified by a reference number corresponding to the same refsr-
ence number in the parts list. Parts illustrations are typical. Using the mode! and specification number from your

generator set nameplate, select parts that apply to your set. Right and left sides are determined by facing the engine
end {fron) of the set.

CGenerator Set Data Table

MODEL AND
SPECIFICATION WATTS RPM VOLTE | HERTZ | WIRE PHASE | STARTING

5.0EGH-AB/ 5000 | 3600 120/240 60

4 1 Recoil
5.0EGH-EB/ 5000 3600 120/240 60 4 1 Electric
6.0EGH-EBR/ 2000 3600 124/240 60 4 Electric

* - The diagonal line (/) in the model and specification number separates generator set
characternisiics from the specification number and lstter. The specification number de-
notes customner requested options or deviations from a standard model. The specifi-
cation ietter advances (A to B, B to C, efc.) with major manufacturing changes.



Index

Adapter Assy, Solenoid, 27, 28 Fan, Rotor, 24,22, 23, 24

Adapter, Generator, 21, 22, 23, 24 Filter, Cleaner - Air, 5

Arrn, Rocker, 6 Fitter, Fuel, 25, 26

Armature, Steriar, 19 Float, 17
Frame, Commutator, 18

Back, Box - Control, 25, 26, 27, 29 Frame, Starier, 19

Bag, Tools, 20 Fuel System, 18

Balancer, §

Bearing, Ball ~ Balancer. 9 Gauge, Fuel, 18

Baaring, Ball - Camshafi, 7 Gauge, OQif, 12

Beaiing, Ball - Crankshaft, 8 Gear, Balancer, 8, 8

Boaring, Ball - Generator, 21, 22, 23, 24 Gegr, Camshaft, 7

Bearing, Oiless - Elactric Startor, 19 Gear, Crankshatft, 8

Block, Cylinder, 4 Gear, Governor, 10

Body, Cleaner - Air, § Gear, Ring, 15

Body, Float, 17 Generator, SKW {Spec 1 Begin 7/20, 14000, 348798,

Breaker, Circuit, 25, 26, 27, 29 38018, 22

Breather, 5 Generaior, 5KW (Spec 1 Prior to 7/90 & 34879A), 21

Bushing, Rubber, 21, 22,23, 24 Generator, 6KW (Spec 34879A), 23

Bushing, Snap, 25, 26, 27,29 Generator, 6KW {Spec 348798, 38018}, 24
Generator, Replacement, 24

Cable, Battery, 27, 28 Generator, Replacement — SKW {Spec 1 Begin 7/90, 14000,

Cable, Battery - DC, 29 348798, 38018), 22

Camshaft, 7 Governor, 10

Cap, Fus!. 18 Guide, Valve, 4

Cap, Gas - Gauged, 27, 20
Cap, Plug - Spark, 14, S
Carburetor, 5, 17
Carhuretor, Gomplete, 17
Case, Starter - Recoil, 13

Harness, Wiring, 20

Head, Gylinder, 4

Hold Down, Battery, 27, 29
Housing, Starter, 18

Cleaner, Air, & Jet, Air, 17

Clutch, Starier, 18 Jet, Main, 17

Coil, Charger, 15 Joint, Tube - Braather, 7

Control, 5/6KW (Spec 34879}, 27

Control, 5/6KW (Spec 34879A/8), 28 L abel, Choke, 5

Control, 6KW {Spec 38018), 29 Label, Cleaner - Air, 5

Controi, SKW {Spsc 1), 25 Labe!, Cover - Fan, 16

Control, SKW {Spec 14000}, 26 Label, £lectronic, 13

Controller, 10 Labels, 25, 26, 27, 28

Cover, Cleaner — Air, 5 Laver, Ghoke, 17

Cover, Crankcass, 4 Lever, Gontrot - Speed, 11

Gover, End - Stator, 21, 22, 23, 24 L ever, Drive - Starter, 19

Cover, Fan, 16 Lever, Governor, 10

Cover, Head ~ Cylinder, 7 Lifting Kit, 31

Covar, Pump —- Oil, 12 Light, Oil - Low, 25, 26, 28, 20

Cover, Starter - Electric, 19 Line, Fusl, 25, 26, 27, 29

Cover, Stator, 21, 22, 23, 24

Cowling, Head - Cyiinder, 16 Magneto (34879/38018), 15

Crankshatt, 8 iagneto (Spec 1/14000), 14
Moeter, Volt, 27, 29

Diode, 21, 22,23, 24 Module, idler, 28, 29

Dolly, 30 Module, Qit - Low, 25, 26, 28, 28

Mutfier, Arrestor - Spark, 25, 26, 27, 28
Elomant, Cieaner ~ Air, 5

Endbell, 21, 22, 23, 24 Nameptate, 186
Enginae, Replacement, 4 Nozzle, Main, 17
Exhaust Extsnsion, 36



Panel, Controi - Front, 25, 26, 37, .9
Piot, Jat, 17

Pin, Piston, 8

Pipe, Knock, 4, 6

Piston, 8

Plate, Conirol, 11

Piate, Pressure, 11

Plug, Spark, 14, 15

Pullay, Start, 13

Ratchet, 13

Receptacla, 27, 28

Recaptacie, 12VDC, 27, 29

Raceptacis, Duplex, 27

Receplacie, GFI, 25, 26, 27, 20
Receitacls, Vyisilock, 25 26, 27, 20
Ractiigr, 27, 28

Real, Siarter, 13

Regulator, Voliage - Auio, 21, 22, 23, 24
Ring, Pision, 8

Rocker Arm, 6

Rod, Connecting, 8

Rod, Governor, 10, 20

Rod, Push, 7

Rolicage, 25, 26, 27, 26

Rope, Starter, 13

RFntor, Generator, 21, 22, 23, 24

«lotor, Magneto {Spec 1714000}, 14
Rotor, Magnseto {Spec 34£79/38018), 15
Rotor, Pump - O, 12

Shaft, Arm - Rocker, 6
Shaft, Balancer, 9, 9

Shaft, Govamor, 18

Shaft, Lever - Governor, 10
Shaft, Throttle, 17

Index

Shaft, Waight - Fly, 7

Shiakd Assy, Tank - Fual, 27, 20
Shiekd, Heat, 25, 26, 27, 29
Staave, Govemor, 18
Solencid, 20

Spead Control Plate, 11
Starter, 19

Stanter, Efectric, 15, 18
Starter, Racoil, 13

Stator, 28,22, 23, 24
Strainer, Oii, 12

Strap, Ground, 25, 26, 27, 2%
Support, Tank - Fuel, 25, 26
Switch, Magnstic, 18

Switch, Qil, 12

Switch, On/OIff, 27, 28
Switch, Stop, 16

Switch, Toggle, 27, 29

Tank, Fusl {(Spac 1/14000), 18
Tank, Fuel (Spec 34879A/B), 27
Tank, Fuel (Spec 38018), 20
Tappet, 7

Tools, 20

Tube, Breather, &

Valve, Choke, 17

Valve, Exhaust, 4

Valve, Intaks, 4

Valve, Relief, 12

Valve, Shutoff — Fuel, 25, 26
Valve, Throttle, 17

Weight, Fly, 7
Wrench, Plug - Spark, 20



REF
NO.

OO ghODN -

PART
RO.

100-23881
100-2980
10G-2957
185-2709
185-2963
185-2487
185~-2582
185-2668
185-3732
NFS
1852591
185-2604
185-26065
185-2596
185-2597

Qry
USED

T s N A+ s 1 T S e Qe Ay

Cylinder Block

PART
DESCRIPTION

Engine, Replacement
Voltage Coda AB
Spect/14000
Spec 34879/38018
Voltage Code EB
Cover, Crankcase
Plug, Pin
Gaskat, Crankcasse
Pin, Straight
Bolt
Bolt
Bilock, Cylinder
Head, Cylinder
Guide, Vaive - Intake
Guide, Valve - Exhaust
Valve, imtake
Valve, Exhaust

REF
NO.

13
14
15
16
17
18
i9
20
21
22
23
24
25
26
27
28
29

PART
NO.

185-2603
185~2509
185-2601
185-2600
185-2546
185-2077
185-2508
185-2602
185-2482
185-2671
185-2831
185-2592
185~-2593
185-2574
185-2594
185-3656
185-2579

Qry
USED

WWMN =+ =2 MNPON NN

PART
DESCRIPTION

Girciip

Spring, Valve

Retainer, Spring - intake
Reizinar, Spring ~ Exhausi
Collet, Spring - Valve {Intake)
Collet, Spring ~ Vaive {Exhaust)
Seal, Stem - Vaive (Intake)
Spring, Vaive - Washer
Gaskset, Head - Cylinder
Pipe, Knock

Bolt, Head - Cylinder

Bolt, Head - Cylinder

Bolt, Head - Cylinder

Bolt, Flange

Washer, Head Bolt

Plug, Drain

Gasket



Breather

REF PART Qry PART HEF PART Qry PART

NO. NO. USED DESCRIPTICGN NO. NO. USED DESCRIFTION
1 185--2676 1 Breather 12 185-~2492 1 Carburetor (See page 19 for
2 185-2488 1 Tube, Breather component parts}
3 185-2797 1 Cleaner, Air 13 185-2702 1 Elbow, intake
4 185-2678 1 Body, Cleaner - Air 14 185-2649 1 Gasket, Elbow - Intake
5 185-2687 b Gasket, Cleaner — Air iS5 185-2567 1 Bolt
6 185-2480 1 Element 16 185-2568 1 Boit
7 185-2490 1 Filter, Sub 17 135-2648 1 Insulator
8 185-2798 1 Cover, Cleaner - Air 18 185-2850 2 Gasket, tnsulator
9 185-2800 i Label, Cleaner - Air 19 185-2703 1 Gasket, Insulator

10 185-2679 2 Nut, Cieaner - Air 20 1B5-267% 1 Eys, Litting

11 185-2575 2 Bolt, Fiange 21 185-2590 1

Label, Choke



REF PARY QTY

BRI - 5

NO. USED
185-2606 2
185-2608 2
185-2408 2
185-2607 1

f""‘L_\
[AFWYCSY B

PART .
DESCRIPTION

Arm, Rocker

Screw, Adjusting
Nut

Shatt, Arm - Rocker

Reocker Arm

REF
NO.

o~ n

PART
HO.

185~-2609
185-2577
185-2671
185-2581

Ty
USED

PART
DESCRIPTION

Washer, Arm ~ Rocker
Circlip, Extornal

Pipe, Knock

Pin, Straight



REF
NO.

ot

- DO N DO e L P s

PART
NO.

185-2684
185-2677
185-2481
185-5159
185-2610
185-2611
185-2714
185-2715
185-2725
185-2824
185~-2730

Qry
USED

b vk medh ok Y P ] eh ek

Camshaft

PART
DESCRIPTION

Cuovar, Head - Cylinder
Joint, Tube - Breather
Gasket, Head ~ Cover
Bolt

Rod, Push

Tappst

Camshaft

Gsoar, Camshaft
Weight, Fly

Shaft, Waight - Fly

Fir, Spring - Decompression

REF
NO,

12
13
14
15
16

PART
NO.

185-2672
185-2723
185~2724
185-2584

185-2612
185-2613
185-2614
185-2615
185-2616
185-2617

Qry
USED

[ R N R

P e e e e

PART
DESCRIPTION

Key, Woodruft
Pin, Decompression
Spring, Decompression
Bearing, Ball
Shim

0.50 mm

0.60 mm

0.80 mm

0.90 mm

1.00 mm

1.20 mm



REF
NO.

2

PART
NO.

185-2484

185-2624

M H

185-2625

1852483
185-2618
185-2619
185-2620
185-2821

185-2485
185-2626
185-2627
195-3759

1852628

oTY
USED

-l

arh b owd b el

NN b o

PART
DESCRIPTION

Piston
Standard
0.25 0.8,

0.50 O.5.

Hing, Piston
Standard
0.250.8.

0.50 O.5.

Pin, Piston

Circlip, Pin - Piston

Rod, Connecting
Standard
0.25 LS.
0.50118.

Bolt, Rod - Connecting

. Washer, Boltg - Rod

yrankshaft

REF
NO.

8
10
11
12
13
14

<t
[

16
17

PART
NO.

185-2510
185-2631
1862634
185-2673
185-2585
185-3095
185-3752
185-2710

185-5443
185-3446
185-3447
185-3448
185-2629
185-2630

Qry
USED

O L R O e A T gy

b el ek ok ok amh

1
o

PART
DESCRIPTION

Crankshaft
Gear, Crankshaft
Gear, Balancer
Hay, Woodruff
Bearing, Ball
Bearing, Ball
Seal, Qil
Collar, Crankshaft
Shim .

4.20 mm

0.30 mm

0.40 mm

0,50 mm

0.60 mm

0.70 mm



EF

WD BN - 5

Balancer

PART
RO.

185-2711
185-2633
185-2635
185-2950
185-2712
185-2632
185-2636
185-2950
185-2583

Qry
USED

F- O A T I N, ey

PART
DESCRIPTION

Balancer

Shaft, Balancer
Gear, Balancer
*.oy, Feather
Balancer
Shatt, Balancer
Gear, Balancer
Kay, Feather
Bearing, Ball

REF
RO.

10

PART
NO.

185-2637
185-2638
185-2639
185-2640
1852641
185~2642
185~-2643

aTyY
USED

NN

PART
DESCRIPTION

Shim, Balanger
0.50 mm
0.60 mm
0.70 mm
0.80 mm
0.20 mm
1.00 mm
1.20 mmn



REF
NO.

WEONGO AW -

BRAD

Governor

PART
NO.

185-2651
185-2652

185-3484

1852485
185-2653
185-3487
185-2785
1852769
185~-2669
185-2654
185-3074
185-2729

185-2777

Gy
USED

R I R Y g

PART
DESCRIPTION

Gear, Governor
Shak, Governar
Washer

Washer

Sleave, Governor
Stopper

Lever, Governor
Bol
Nut

Shaft, Lever - Governor

Circlip, Extornal
Seat, Ol
Washer, Flat

REF PART ary
NO. HO.

14 185-3074
15 185-2704
1€ 185-2705
17 185-2655
18 185-2588
19 185-2088
20 185-4987
217 185-3157
22 185-2786.

USED

PART
DESCRIPTION

Circlip, External
Rod, Goverror
Spring, Aod
Spring, Governor
*Controller
*Spring
*Screw, Pan Head
*Bolt
Stay, Solenoid

* = Usad on Spac- 34879 and 38018 Only.
See Separate Page for Spec.1/14000.



AEF PART
NO. NO.

DN BN -

185-5256
185-5257
185-5262
185-3785
185-3783
1853801

ary
USED

b wbh b b end ok

Speed Control Plate
{Spec 1/14000)

PART
DESCRIPTION

Lwver, Control — Spead
Plata

Washer, Lock ~ Spring
Plats, Prassure

Collar

Stud

REF PART

NO.

7
8
9
10
11

NO.

185-3026
185-2381
185-5258
185-3496
185-3387

Qry
USED

B D) =k ek b

PART
DESCRIFTION

Nut, Hex

Washar, Lock - Spring
Piate, Control

Spring

Screw



=
m

F

8

QO I b )N -

PARY QTY

NO. USED
185-2842 1
185-2580 i
185-2686 1
185-2646 1
185-2645 1
185-3079 1
185-2486 1
1852885 1

PART

DESCRIPTION

Strainer, Of

O-Ring

Gauge, Qil (Fuil)
Support, Gauge - Qil
Suppont, Gauge ~ Qi
O-Ring

Rotor, Pump ~ Qi
Cover, Pump - (3il

Oit Strainer

REF
NO.

9
10
11
12
13
14
15

PART
NO.

185-2644
185-2570
185-2947
185~2948
185-2949
185-2578
185-2964

Qry
USED

i T T S ), ey

PART
DESCRIPTION

C-Ring

Screw, Cap - Hex Head
Vaive, Relief

Spring

Boit, Retainar - Spring
Gasket

Switch, Oil



Recoll Starter

REF PFAHT QTY

NG. NO. USED

185-2494
185-2716
1685-2717
185-2719
185-2718
185-2942
185-2889
185-2768
1852943

W -hin Wi~
e ah OF G ed mb ok owmh b

PART
DESCHIPTION

Starter, Recoil
Staster, Recoif - Sub
Cass

Spring

Rasl

Spring, Dog

Ratchet

Spring, Brake
Screw, Canter

REF PART ary

NO. NO. USED

10 185-2767
11 185-2495
12 185-2499
13 185-2721
14 185-2721
15 1852722
i€ 1B5-2563
;¥ 185-3013
13 185-4470

P s R O .

PART
DESCRIPTION

Retainer
Handlie

Handle
Protector

Rope, Stader
Pulley, Start

Bolt

Bolt

Label, Elactronic



REF
NO.

(6 B SNV \o)

PART
NO.

185-5319

185-4508
185-3593
185-3594
185-4507

QTY
USED

1

—_

Fuel System (Spec 1/400)

PART
DESCRIPTION

Tank, Fuel (Includes Parts
Marked *)
*Gasket, Fuel Cap
*Gauge, Fuel
*Clip, Hose
Cap, Fuel

REF PART QTY PART
NO. NO. USED DESCRIPTION
6 159-1442 1 +Valve, Shutoff

+ — Some units use Shutoff Valve 159-1442



- |
m
il

O NDU W - s

Magneto
{Sisec 34879/38018)

R A N ey gg

PARY
DESCRIPTION

Piug, Spark

capt le - Spark
Magneto

Rotor

Gear, Ring

TS Magnet Unit
Cuil, Charger

Boit

REF PART

NO.

9
i0
11
i2
i3

14

NO.

185-2674
185-2670
185-2667
185-3692
185-2493

185-2566

Qry
USED

ek rude ek amh euh

-

PART
DESCRIFTION

Key, Woodruff

Nui, Flange

Clamp, Gord

Bolt

Startor, Electric {See Separate
[Page for componaent parts)

Boft



Fan Cover

REF PARY

NG

N N =

NO.

185-2737
1854950
185-2708
185-3503
185-4671
185-5270
185-5274

ary
USED

Lo N N -, T QY

PART
PESCRIPTION

#Covar, Fan
#Nameplate '
Cowling, Haad - Cylinder
#Boh
Bol
*Cover, Fan
“Switch, Stop

REF PART arTy PART

NO. NO. USED DESCRIPTION
185-5275 1 *Label, Cover - Fan {Not Shown)
185-5276 1 “Bolt {Not Shown)
185-2573 1 *Botlt, Flange (Not Shown)

¥ = Used on Spec 1/14000 Only
* = Used on Spec 34879/38018 Only



REF PART QTY
NO. USED

L3

DA ND AW N - g

185-2492
1854559
185-2693
185-2692
1854558
185-2953
185-2986
185-2694
185-2691
1852944
185-2589
185-2700
185-2690
1854756
1B85-5178
1852699

wh oad oh o oh wk ok ok ol mb ok ) ek oh ek ma

PART
DESCRIPTION

Carburetor, Complate
Screw

Valve, Choka
Valva, Throttle
Screw, Cross
Pilot, Jot
Laver, Choke
Ring

Shaflt, Throttie
Spring

Scrow, ldie
Spring
Adjuster

Ring

Packing, Chamber - Float

Pin

Carburetor

REF PART

NO.

17
18
19
20

21
22
23
24
25
26
27
28
29

NO.

185-2697
185-2687
185-2701

185-2695
185-2972
185-4760
185-2935
185--2696
185-3469
185-4564
185-2647
185-2698
185-2688
185-2689

QryY
USED

1
1
1

b o ook s b e b ok weh wmh

PART
DESCRIPTION

Float

Nozzle, Main

Holder, Jet

Jat, Main
Standard
High Altituda

Bolt

Washer

Baody, Float

Spring

Scraw, Drain

Neadle

Cip

Jat, Air

Jat, Air



Fuel System
(Spec 1/1450)

REF PART ary PART REF PART Tty PART
NO. NO. USED DESCRIPTION NO, NO. USED DESCRIPTION
1585-5319 1 Tank, Fuel {(inciudes Pans 185-3593 1 #Gauge, Fuel
Marked ¥) 185-3584 1 #Ciip, Hose
1854508 1 ¥Gaskst, Cap - Fuel 185-4507 1 Cap, Fusl



Electric Starter

REF PART QTy PART REF PART QryY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 185-2493 1 Siarter, Complete 10 185-2563 1 Bearing, Oillass
2 185-2859 1 Frama, Starter 11 185-29565 1 Cover
3 185-2662 4 Spring, Brush 12 185-2656 1 Lever, Drive ~ Starter
4 185-2661 1 Holder, Brush 13 185-2658 1 Switch, Magnetic
5 185-2664 1 insulator 14 185-2660 2 Bolt, Through
6 185-2657 1 Armature, Starter 15 185-2334 2 Nut, Hex
7 185-2713 i Clutch, Sub 16 185-2669 1 Nut
8 185-2706 1 Housing, Starter 17 185-2367 1 Nut
9 185-2707 1 Frame, Commutator 18 185-2381 1 Washer, Lock - Spring




Miscellaneous Tools & Parts

-

PREREPNPS
’

L)

SHIPMENT PARTS \/’

%‘ —— B
G
i}
AR 6
9
REF PART Qry PART REF PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 185-2955 1 Bag Assembly, Tools 7 185-2553 1 Rod, Governor
2 185-27%4 1 Bag, Tools 8 185-2554 1 Pin, Spring
3 185-2763 1 Wrench, Plug - Spark 9 185-2782 1 Harness, Wire
4 185-2555 1 Switch, Oil
5 185-2551 1 Lamp Assy.
6 185-2552 1 Solenoid

Redistribution or publication of this document
by any means, is strictly prohibited.



CI419
Typewritten Text
4    185-2555           1        Switch, Oil
5     185-2551          1        Lamp Assy.
6     185-2552          1        Solenoid


Generator
5.0KW
{Spec 1A - Prior to 7/90 and Spec 34879A)

REF PART oryY PART REF PART Qry PARY
NO. HO. USED DESCRIPTION NO. NO. USED DESCRIPTION
249-0682 1 Generator, Complete 10 249-0714 1 Screw, Mount - AVR
(Replacemant) 11 242-0716 1 Holder, Brush
1 249-0711 1 Adapter, Generator 12 249-0717 1 Gover, End - Stator
2 248-0727 1 Stator 13 249-0718 2 Bolt, Cover - End
3 2490730 1 Gover, Stator 14 249-0719 1 Diode Assembly, DC
4 249-0733 1 Rotor 15 248-0721 1 Terminal
5 2490712 1 Bearing, Bali 16 249-0720 1 Screw, Diode - DG
6 249-0736 1 Bolt, Mount - Rotor 17 249-0722 i Screw, Holdar - Brush
7 2490713 1 Endbell 8 249-0723 1 Fan, Rotor
8 249-0739 4 Bolt, Mount - Stator 19 249-0724 1 Scraw, Ground
9 2490715 1 Regulator, Voltage - Automatic 20 249-0725 1 Bushing, Rubber



REF

-

SO NMmU N -

PART Q1Y
NO. NO. USED

249-5072
2490729
249-0757
2490730
2490733
249-0712
249-0736
248-0713
2498-0739
243-0715
248-0714

B BRI T N A R e A e §

Generator
5.0KW
{Spec 1A - Begin 7/90, 14000A, 348798, 38018A)

PART
DESCRIPTION

Replacement Generator
Adapter Assy, Genarator
Stafor

Cover, Stator

Rotor

Bearing, Ball

Bolt, Mount - Rotor
Endbell

Bolt, Mcunt ~ Stator
Regulator, Voltage ~ Auviomatic
Screw, Mount - Regulator

REF
NO.

11
12
13
14
15
16
17
18
19
20

PART
NO.

249-0716
249-0717
249-0718
185-5005
249-0801
249-0720
248-0722
243-0723
249-0724
249-0725

QrY
USED

I T, T TNy \, i Sy

PART
DESCRIPTION

Holder, Brush

Covar, End ~ Statcy
Bolt, Cover - End
Diode

Terminal Assy

Screw, Diode

Screw, Holdar — Brush
Fan, Rotor

Screw, Earth

Bushing, Rubber



Generator
6.0KW
(Spec 34879A)

REF PART Q7Y
NO. NO.  USED

2490863 1

2490711
249-0728
2490731
248-0734
248-0712
249-0737
2490713
249-0740
249-0715

GOHNON LW -
[ N . . Y

PART
DESCRIPTION

Generator, Complete
{Replacement}

Adapter

Stator

Cover, Stajor

Rotor

Bearing, Bali

Bolf, Mount - Rotor

Endbell

Bolt, Mount - Stator

Regulator, Voltage ~ Automatic

REF FART

NO.

10
11
12
13
14
15
16
17
18
19
20

HO.

249-0714
2490716
243-0717
249-0718
249-0719
249-0721
243-0720
249-0722
249-0723
249-0724
249-0725

avy
USED

bl ok ok sk B ik B -

PART
DESCRIPTION

Scraw, Mount - Regulator
Holder, Brush

Cover, End - Stator
Bolt, Cover ~ End
Diode Assembly - DG
Termina

Screw, Diode - DG
Screw, Holder ~ Brush
Fan, Rotor

Scraw, Ground
Bushing, Rubber



REF
NHO.,

by

DWW NG WO -

Generator
8.0 KW
(Spec 34879B, 38018A)

RO. USED

249-5073
2490799
249-0758
24890731
249-0734
24890712
249-0737
249-0713
248-0740
249-0715
249-07 14

Qry

L [ N - S A R S R N Sy

PARTY
DESCRIPTION

Replacement Gonerator
Adaptar Assy

Siator

Cover, Stator

Rotor

Bearing, Ball

Bolt, Mount - Rolor
Endbell

Bolt, Mount ~ Stator
Regulator, Voltage - Automatic
Screw, Mount - Regulator

REF PART

NO.

11
12
13
14
15
18
17
18
19
20

NO.

24%-0716
249-0717
249-0718
185-5005
249-0801
2480720
2489-0722
249-0723
248-0724
249-0725

ary
USED

Rl BT SUPT SRS ¥, R Sy

PART
DESCRIPTION

Holdar, Brush

Cover, Eng - Stator
Bolt, Cover - End
Diode
Terminal Assy
Screw, Diode
Screw, Holder - Brush
Fan, Rotor
Screw, Earth
Bushing, Rubber



REF
NG,

PART
NO.

3270883
3270936
327-0949
337-2462
327-0887
327-0833
327-0880
327-0877
327-0961

327-0924
327-0879
327-0859
327-1088
155-2522
327-0934

3270931
327-0832
327-0915
508-0109
3271964
415-1070
327-0882
327-0881

327-0861
(3386388
098-6220
098-6190

098-6191-01

aTY

USED

.
I s Y T e

£ mie NG ook i b ok i ek (Y wd Ju P

OV A 4+

C

Control

5.0KW
(Spec 1)
PART REF
DESCRIPTION NO.

Rolicage
Support Assy, Channel
Support Assy, Cenerator
Strap, Ground - 7°
Screw, Hex Hd {5/16-18 x 3/4™
Mount, Vibration
Washer, Chrome {(5/16-1 1/2)
Nut, Chreme (5/16-18)
Screw, Hex Head ~ Cap
(5/16-18 x 1-1/2%)
Bolt, Hex (3/8~16 x 1-1/87)
Washer, Lock — Eng Bolt (3/8%)
Line, Fuel — 38.5°
Clip, Fustl Lins (Metal)
Muftter, Arrestor — Spark
Shield, Heat
Support, Tank — Fuel
iLeft
Right
Valva, Shutoff - Fuel
Grommet (Rournd)
Filter, Fue!
Clamp, *J" - Fuel Tank
Washer, Lock {M8)
Screw, Hex Head - Cap
(17420 x 17}
Nut, Zinc - Black (1/4-20)
Label, Phone Inio
Labei, Serial Number
t.abel, Warning Exhaust Gas &
Hot Exhaust Pipe
Label, Warning Gasoline
Vaporr

PART
NO.

093-6192

co8-6074
0888277
3270884
098-6370
327-0926
327-0937
3270017
327-0918
327-0321
323-1107

J23-111

320-0541
327-0843
3270846

327091
327~0912
327-0847

327-0850
327-0851
3270892
327-0893
185-2967
185-2551
155-2429-01

ary
USED

1

P NP Y

N e e B ]

WA

H—\—L—G—ANG

PARY
BESCRIPTION

Label, Warning Hazardous
Voltage

Label, Warning General

Label, Do Not Ovarfill

Label, Qil Drained

Label, On/Off

Back, Box - Control

Panel, Controt - Front

Screw, Hex Hd (M8 x 60mm)

Washer, Fiat {(M8)

Receptacia, GFY - 125V 20A

Recaplacie, Twistlock - 125V
30A {Maies with 323-0862
Plug)

Receptacle, Twistiock -~ 250V
20A (Matas with 323-0857
Plug)

Breaker, Cirguit — 250V 20A

Lug, Ground

Scrow, Phillips Hd - Cadmium
(#10-24 x 1°)

Nut (§10-24)

Washer, Lock (#10) ,

Sorew, Phillips Hd ~ Biack Zinc
{#8-32 x 1/2")

Nut (#8-32)

Bushing, Snap {.75 x 35/64)}

Glamp, Cable - 251D

Clamp, Cable - .375 1D

Module, Qil - Low

Light, Oil - Low

Arrester, Spark


CI419
Typewritten Text
155-2429-01        1         Arrester, Spark


Miscellaneous Tools & Parts

-

PREREPNPS
’

L)

SHIPMENT PARTS \/’

%‘ —— B
G
i}
AR 6
9
REF PART Qry PART REF PART Qry PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 185-2955 1 Bag Assembly, Tools 7 185-2553 1 Rod, Governor
2 185-27%4 1 Bag, Tools 8 185-2554 1 Pin, Spring
3 185-2763 1 Wrench, Plug - Spark 9 185-2782 1 Harness, Wire
4 185-2555 1 Switch, Oil
5 185-2551 1 Lamp Assy.
6 185-2552 1 Solenoid

Redistribution or publication of this document
by any means, is strictly prohibited.



CI419
Typewritten Text
4    185-2555           1        Switch, Oil
5     185-2551          1        Lamp Assy.
6     185-2552          1        Solenoid


REF
NO.

PART
NOQ.

3270825
3270823
1591229
3270809
3270658
A27-0860
3270857

327-1020
$33-3142
3570936

32752361

327-0935
3270861
3070362

337-2462
3270867
3x7-0872

327-0849
327-0688

327-0914
327-0815

3270857
3270895
327-0800
AZ7-0916
327-Ggz2
327-N833
R2T-08TT
3275924
327-087%
327-0841
155-2522
3270917
3270882
099-2424
098-6190

088619101
088-61492
098-6074

3270884
(198-6388

ary

USED

$ B b ok ok Pho

)]

e

T o Y -

sad

b

n.‘uﬁmuwh.ﬂa;hdmfvmd

Contro}

5.0/6.0 KW
{Spec 34873 A & B)
BART REF PART
DESCRIPTION NO. RO.
Rollcags 327-0028
Bolt, U
Tank, Fuel
Cap, Gas - Gauged 327-0941
iine, Fual - 40° (1/4™1D-1/2"00}
Clip, Line — Fuel (Plastc) a27-1035
Screw, Hex Head - Cap 327-1013
{1/4-20 x 1-1/27)
Restainer Assy 327-0943
Shigld Assy, Fusl Tank 327-0965
Support Assy, Channel 2923-1106
{Not Used on Voltage
Code EB, 5.0KW) 3270821
Screw, Hex Head - Gap
15/16-18 x 1-1/27) (Used 323-1107
an 5.0A8 Only)
Shield, Heat
Nut, Zinc - Black {1/4--20} 323-1111
Washer {3/47) (Used on 5.0KW
Cinly)
Strap, Ground - 7° 323-1109
Screw, Hex Hd (5/16--18 x 3/47)
*Reclifier/Diode Assy (Usad on 327-0858
Yoltage Code EB Only} 327-0971
Support Assy, Generator
Hold-Down — Battery (Voliage
Code EB Oniy) 320-0540
Gabla, Battery - Red {247) 320-0541
{Voltage Code EB Qnly} 227-0972
Cable, Battery - Grean (127 327-0886
{Voitage Code EB Oniy) 327-0866
Cable, Battery - DC
Screw, Hex Head (M6 x 12mm) 327-0865
Washer, Lock {M6) 327-0856
Washer, Flat (M6}
Adapier Assy, Solenoid
Mount, Vibration 327-0871
Nut, Chrome {5/16-18)
Boft, Hax (38-16 x 1-1487
asher, L.ock — Split (3/8") 3270900
Tv-Rap 327-0857
MuHiar, Arrestor - Spark 327-0801
Screw, Hex (MEB x efmm) 327-0843
Washer, Lock {M8) 327-0846
Labei, "Seriaf Number”
Label, "Warning Exhaust Gas & 327-0911
Hot Exhaust Pipe” 327-0912
Labal, "Warning Gasoline 327-0847
Vapors” 327-0850
Label, "Waming Hazardous 327-0851
Voltage™ 327-0852
Labsel, "Waming Ganaral" 327-0883
Label, Gil Draineg"” 155-2429
Label, Phone infy 159-1442

aTy
USED

1

— ok B et

PRPRaapmpoOoO NN

PART
DESCRIPTION

Back, Box - Controt
Pansl, Confrol ~ Front
5.0KW
Spec A
Spec B
Voltage Code AB
Voltage Code EB
6.0KW
Spsc A
Spec B

Racaptacle, Duplex -
120V, 20A {Spec A Only)

Receptasie, GFI - 1258V, 20A
{Spsc 2 Only)

Recaptacie, Twistiock — 125V
304 (Mates with 323-0862
Plug)

Receptacle, Twistlock -~ 250V
20A (Mates with 323-0857
Plug) (Used on 5.0KW Only)

Receptacle, Twistlock - 250V
30A (Used on 6.0KW Only)

Receptacle, 12VDC

Receptacis, 50A, 125V (P60)

{Used on 6.0KW Only)

Breaker, Circuit - 250V

15A
20A
25A (Used on 6.0KW Only)
30A

Switch, Toggle - Full Power
20A 4PDT

Switch, OnfOff SPST 6A

Switch, On/Off — SPDT, 15A
{Used on 5.0KW, Voltage
Coda AB Only)

Switch, On/O¥ -~ DPST
{Used on 5.0/6.0KW Voltage
Code EB Only)

Washer, Lock - ET {M6)

Meter, Volt - 0-300VAC

Serew, Phillips (M3 x 8mm)

Lug, Ground

Screw, Phillips Hd - Cadmium
(#1024 x 17)

Nut (¥10-24)

Washar, Lock ~ Split (#10)

Scrow, Phillips (#8-32 x 1/27)

Nut, Keps {#8-32)

Bushing, Snap

Clamp, Cable (5/16*ID)

Clamp, Cable (3/68™1D)

Arrester, Spark

Valve Assy, Shutoff


CI419
Typewritten Text
155-2429          1         Arrester, Spark
159-1442          1        Valve Assy, Shutoff


REF
RO.

PART
NG.

185-28&7
185-2555
185-25651
327-0853
327-0854

QryY
USED

N R b ok wa

Control

5.0/6.0 Kw
(Spec 34879 A & B)
PART REF BART
DESCRIPTION NO. NOC.
Moduls, Oil - Low 327-0855
Voltage Cods AB 327-089%
Voltage Code EB 327-0867
Light, Oil - Low 327-0896

Screw, Phillips Hd {M5 x 30mm)
Nut (M5)

327-0897

Qry
USED

G b s ok N

PART
DESCRIPTION

Washer, Lock - Split {M5)
Module, idler

Spacar, ldler

Connector, idler
Terminal, Connector



REF
MNO.

PART
NO.

327-0825
3270923
159-1229
3270908
327-0859
327 -0660
2270957

327-1020
4033142
327-0938

327-0561

327-0935
3270861
327-0862
337-2462
327-0887
3270872

3270348
327-0BEY

270814
327-0915

3270837
3270699
227-0900
3270946
3275922
3270833
3276877
3270924
3270879
327-0841
155-2522
3270517
327-0882

2271044
327-1045
3271045
098-6190

02B-6191-01
0986192
09B-G50T4

3270884
{98-5388

QrTyY

USED

o N nd = P

o amy ke S A} e

P

-adh

—ly

R T NP 7 I N R VRGN

it ash ok wh

Controd

5.0/6.0 KW
{Spec 38018)
PAHT REF PART
DESCRIPTION NG. NO.
Rollcage 327-1047
2olt, U 327-05%28
Tank, Fual
Cap, Gas - Gauged 327~-103¢
Line, Fue! —40™{1/41D-1/20D} 327-1430
Glip, Ling — Fuet {Plastic) 3271032
Screw, Hex Head -~ Cap 3004030
{1/4-20 x 1-H2) 327-1048
Rstainer Assy 3231107
Shield Assy, Gas Tank
Support Assy, Channe!
{Not Used on Voltags 323-1111
Coda E8, 5.06W)
Scraw, Hex Head - Cap
(5/16-18 x 1-1/2%) {Usad 327-0858
on 5.0A8 Cnly) 323-110%
Shield, Heat
Nut, Zine; - Black {1/4-20j) 327-0971
Washer {3/4") (5.0KW Cnly}
Strap, Ground - 77
Scyew, Hex Hd {5116-18 x 3/4% 320-0540
Redtifieriode Assy (Used on 320-0541
Vohage Code £EB Only) 327-0472
Support Assy, Goneralor 327-088%
Hold-Down - Battery (Vollage 3270866
Cods EB Only)
Cabie, Battery — Red {247) 327-0885
(Voltlage Code EB Only) 327-0856
Cable, Battery — Green (12°)
{Voltage Codde EB Only} 327-0871
Cable, Battery - DC
Screny, Hox Head (M8 x 12min)
Washet, Lock (M6} 327-0900
Washer, Flat (M8} 3z27-0as7?
Adapter Assy, Sclenokl 327-0301
Mount, Vibration 327-0843
Nut, Chirome {5/16-18) 327-0846
Boit, Hox (3/8-16 x 1-1/87")
Washei, Lock ~ Split (3/87) 327-0911
Ty-Rap 327-0%12
Mufflar, Arrestor ~ Spark 327-0B47
Serew, Hex (MB x 0mmi) 327-0850
Washer, Lock {MB) 3270854
Label, *Sarial Nusnber™ 327-08582
5.0AB 3270893
5.0EB
6.0A8 185-2967
Labei, "Warning Exhaust Gas & 185-2555
ot Exhaust Pipo” 185~-2554
Labai, "Waming Gasoline 3270853
Vapors® 327-0854
Label, "Waming Hazardous 327-0891
Voltape® 327-0867
Labe!, "Waming General” 327-089%
Label, Ot Drained 3270887
Label, Phone info 155-2429-01
159-1442

LYY

oy
USED

nah e

e b e aah b b

wt o (D O3 P

ok b i) -k d

o (00O NN

i
1
1
2
2
%
1
1
3
1
1

PART
DESCRIPTION

Labal, Onan CSA

Back, Box — Contro!

Panal, Contiol - Front

5.0A8
5.0E8
6.0EQ

insernt Assy, Panei - Front

Recaptachs, GF! - 125V, 15A

Receptacie, Twistiock - 125V
30A Maiss with 323-0862
Plug;

Recapizcie, Twistlock ~ 250V
20A Mates with 323-0857
Plug) (+sed on 5.0KW Only)

Resepiacle, 12VDC

Receptacls, Twistiock - 250Y
30A {Used on 6 OXW Only)

Recepiacte, S50A, 125V (P60}

{Used on 6.0 KW Only

Breakar, Cirguit - 250V

154
20A
25A {Used on 6.0KW Only)
304

Switch, Togole — Full Power
20A 4FDT

Switch, OnfOlf SPST 6A

Switch, On/Qit SPDT 154
{5.0KW, Voltage Code AB)

Switch, On/Oft - DPST
{Usad on 5.0/6.0KW Voliage
Code EB Only)

Washer, Lock - ET (M8)

Maeatar, Volt - 0-300VAC

Screw, Phillips (M3 x 8mm)

Lug. Ground

Scrgw, Phillips Hd ~ Gadmium
¥10-24 x 17

Nut {#10-24)

Washar, Lock - Spiit {#10)

Screw, Phitlips [#6-32 x 127}

Nut, Keps (#8-32)

Bushing, Snap

Clamp, Cabls {5/16"10)

Ciamp, Cabie (3/8°1D)

Modula, Oif - Low

Voltage Code AB
Voitage Gode EB

Light, Oil -~ Low

Scrow, Philiips Hd (M5 ¥ 20mm)

Nui (M5}

Moduls, I8ler

Spacer, Idies

Gonnecior, dler

Tarminal, Gonnacior

Arrester, Spark

Valve Assy, Shutoff


CI419
Typewritten Text
155-2429-01     1         Arrester, Spark
159-1442          1         Valve Assy, Shutoff


HEF PART QTY
NO. NG,  USED

410-1070
4101071
403-1477
8000033

& WK -
NN &

5 526-0054
€ 1327-0882
7 327-0877
& 410-1072
9 410-1168
0 4¥D5-0310%
11 526-0138
12 518-0115
13 8000005

- N R

PART
DESCRIPTION

Clamp
Handle

Grip

Screw, Cap - Hex Head
{5/16-18 x 2}

Washer, Fiat (5/16)

Washesz, Lock (5/16)

Nut, Hex (5/15-18}

Whesl

Axel Assembly

Bod, U

Washer, Flat (5/8)

Pin, Cotter {1/8 x 1.5}

Screw, Can - Hex Head
(17420 x 3/4)

Dolly

REF PART QTy
HOC. NOC. USED

14 526-0052 16
15 327-0861 14
16 327-0853 2
17 800-0007

2
18 327-1018 2
19 327-0880 2
20 155-2562 1
21 155-1256 1
22 B8376-4074 1
£3 410-1099 1
24 410-1100 1

PART
DESCRIPTION

Washer, Flat (1/4)

Nut, Keps (1/4-20)

Bumper

Screw, Cap - Hex Head
{1/4-20 x 1)

Spacer

Washar, Fiat {5/16 x 1.5)

Extansion, Exhaust

Clamp, Mufiler {1-1/8)

Spacer, Exhaust

Bracket, Support

Bracket, Support

Redistribution or publication of this document
by any means, is strictly prohibited


CI419
Typewritten Text

CI419
Typewritten Text
410-1168


REF PART GTY PARY
NO. NO. USED DESCRIPTION

1 403-3076 1 Bracket, Lifting

2 410-1G70 4 Ciamp

3 800-0033 4 Screw, Cap - Hex Head
{516-18x 2

Lifting Kit

U — -\~

£

REF PART Qty PART
NO. NO. USED DESCRIPTION

4 525-0054 4 Washar, Flat (5/16)
5 B50-0045 4 Washer, Lock - Spring (5/16)
6 862-0015 4 Nut, Hex {(5/16-18)



PartNo.  Page PartNo. = Page

08B-8074, 25, 26, 27, 29
(9B-86130, 25, 26,27, 29

098-6191-01, 25, 26, 27,
25

098-6182, 25, 26, 27, 29
098-6220, 25
(198-6277, 25, 26
098-6370, 25, 26
098-6388, 25, 26, 27, 29
(190-2424, 27
100-2957, 4
100-2980, 4
100-2081, 4
155-1256, 30
165-2522, 25, 26, 27, 29
155-2562, 30
159-122G, 27,29
185-2077. 4
185-2334, 19
185-2367, 19
185-2381, 11, 19
185-2408, 6
185-2482, 4
185-24B83. 8
185-2484 8
185-2485, 8
185--2486¢, 12
185-2487 4
185-2483, 5
185-2489, 5
185~-2480, 5
185-2401, 7
165-2492, 5, 17
1852493, 15, 19
185--2494. 13
185-2485, 13
1852490 13
185-2510, 8
185-2511, 14, 15
185-2542, 12

Numerical Index

188-2543, 14, 15
185-2546, 4

185-2551, 25, 26, 28, 29

185-2552, 20
185-2553, 20
185-2554, 20
185-2555, 28, 29
185-2563, 13
185~2566, 15
185-2567. 5
185-2568, 5
185-2569, 10
185-2570, 12
185-2573, 186
185-2574, 4
185-25875, 5
185-2577, 6
185~2578, 12
185-2579, 4
185-2680, 12
185-2581, 6
185-2582, 4
185-2583, 9
185-2584,7
185-2585, 8
185-2588, 10
185-2588, 17
185-2580, 5
185-2591, 4
185-2592, 4
185-2593, 4
185-2584, 4
185-2596, 4
185-2597,. 4
1852588, 4
185-2608, 4
185-2600, 4
185~-2601, 4
185~2602, 4
185-2603, 4

PartNo.  Page

185-2604, 4
185-2605, 4
185-26006, 6
185-2607. 6
185-2608, §
185-2609, 6
185-2610,7
185-2611,7
185-2612,7
185-2813,7
185-2614,7
185-2615,7
185-2616, ¥
185-2617,7
185-2618, 8
185-2619, 8
18E-2620, 8
185-2621, 8
185-2624, 8
185-2825, 8
185-2626, 8
185-2627, 8
185-2628, 8
185-2629, 8
185-2630, 8
185-2631, 8
185-2632, 9
185-2633, 9
185-2634, 8
185-2635, 9
185-2636, 9
185-2637, 9
185-2638, 8
185-2639, 9
185-2640, 8
185-2641, 9
185-2642, 9
1852643, 9
185-2644, 12
1852645, 12

PartNo.  Page

185-2646, 12
185-2647, 17
185-2648, 5
185-2649, 5
185-2650, 5
185-2651, 10
185-2652, 10
185-2653, 10
185-2654, 10
185-2655, 10
185-2656, 19
185-2657, 19
185-2658, 19
185-2659, 19
185-2660, 19
185-2661, 19
185-2662, 19
185-2663, 19
185-2664, 19
185-2665, 15
185-26686, 15
185-2667, 15
185-2668, 4
183-2669, 10, 19
185-2670, 14, 15
185-2671,4,6
185-2672,7
185--2673, B
185-2674, 14, 15
185-2675,5
185-2676, 5
185-2677,7
185-2678, 5
185-2679, 5
185-268C, 5
185-2684, 7
185-2685, 12
185-2686, 12
185-2687, 17
185-2688, 17



Numerical Index

PartNo. Page @ PartNo. Page =  PartNo. Page
185-2689, 17 185-2763, 20 185-3446, 8
185-2690, 17 185-2767,13 185-3447, 8
185-2691, 17 185-2768, 13 185-3448, 8
185-2602, 17 185-2777, 10 185-3449, 8
185-2693, 17 185-2782, 20 185-3469, 17
185-2694, 17 185-2785, 10 185-3484, 10
185-2605, 17 185-2786, 10 185-3485, 10
185-2696, 17 185-2787, 16 185-3487, 10
185-2697, 17 185-2797, 5 185-3436, 11
185-2698, 17 185-2798,5 185-3503, 16
185-2698, 17 185-2799, 15 185-3593, 18
185-2700, 17 185-2800, 5 185-3594, 18
185-2701, 17 185-2824, 7 185-3656, 4
185-2702, 5 185-2831, 4 185-3691, 14, 15
185-2703, 5 185-2888, 10 185-3692, 15
185-2704, 10 185-2889, 13 185-3732, 4
1852705, 10 185-2926, 14, 15 185-3752, 8
185-2706, 19 185-2935, 17 185-3759, 8
185-2707, 19 185-2941, 17 185-3783, 11
185-2708, 16 185-2042, 13 185-3785, 11
185-2709, 4 185-2943, 13 185-3801, 1%
185-2710, 8 185-2947, 12 185-4470, 13
185-2711,9 185-2048, 12 185-4507, 18
185-2712,9 185-29489, 12 185- 4508, 18
185-2713, 19 185-2950, 9 185-4558, 17
185-2714,7 1852853, 17 185-4559, 17
185-2715, 7 185-2955, 20 185-4564, 17
185-2716, 13 185-2963, 4 185-4671, 16
185-2717, 13 185-2964, 12 185-4756, 17
185-2718, 13 185-2965, 19 185-4760, 17
185-2719, 13 185-2067,25,26,28,29  185-4987, 10
185-2721, 13 185-2072, 17 185-4990, 16
185-2722, 13 185-2986, 17 185-5008, 22, 24

| 185-2723,7 185-3013,13 185-5159,7
185-2724,7 1853026, 11 185-5178, 17
185-2725,7 185-3074, 10 185-5256, 11
185-2727, 15 185-3079, 12 185-5257, 11
185-2729, 10 185-3005, 8 185-5258, 11
185-2730, 7 185-3157, 10 185-5262, 11
185-2754. 20 185-3387, 11 185-5263, 14

Part No. Page

185-5264, 14
185-5265, 14
185-5266, 14
1855267, 14
185-5268, 14
185-5260, 14
185-5270, 16
185-5274, 16
185-5275, 16
185-5276, 16
185-5319, 18
2490682, 21
249-0683, 23
249-0711, 21, 23
249-0712, 21, 22, 23, 24
249-0713, 21,22, 23, 24
249-0714, 21, 22, 23, 24
249-0715, 21, 22, 23, 24
249-0716, 21, 22, 23, 24
249-0717, 21, 22, 23, 24
249-0718, 21, 22, 23, 24
249-0719, 21, 23
249-0720, 21, 22, 23, 24
249-0721, 21, 23
249-0722, 21, 22, 23, 24
243-0723, 21, 22, 23, 24
249-0724, 21, 22, 23, 24
049-0725, 21, 22, 23, 24
249-0727, 21
249-0728, 23
249-0730, 21, 22
249-0731, 23, 24
249-0733, 21, 22
249-0734, 23, 24
249-0736, 21, 22
249-G737, 23, 24
249-0739, 21, 22
249-0740, 23, 24
249-0757,22
240-0758,24



PartNo.  Page

249-0799, 22, 24
249-0801, 22, 4
249-5072, 22
249-5073, 24
300-4030, 29
320-0540, 27, 29
320-0541, 25, 26, 27, 29
323-1106, 27
323-11C7, 25, 27, 28
323-1108, 27, 29
323-1111, 25, 26, 27, 29
323-1117, 26
327-0804, 26
327-08335, 25, 26, 29
327-0837, 27,29
327-0841, 27, 29
327-0843, 25, 26, 27, 28
327-084¢, 25, 26, 27, 29
327-0847, 25, 26, 27, 29
327-0850, 25, 28, 27
327-0851, 25,25, 27, 29
327-0852, 27, 29
327-0853, 28, 29
327-0854, 28, 29
3270855, 28
327-0856, 27, 29
327-0857, 27, 29
3270858, 27, 29
327-0859, 25, 26, 27, 29
327-0860, 27, 29
357-G861,25,26,27,29,

327-0862, 29
327-0885, 27, 29

- 327-0868, 27, 29
327-0867, 28, 29
327-0868, 27, 29
327-0871, 27, <3
3270877, 25, 25, 27, 29,
35 :

SAICYY NoTTn e ?B! 2‘?‘3 29

Numerical index

Part No. Page

327-0880, 25, 26, 20

327-0881, 26

327-0882, 26, 27, 29, 30
327-0884, 25, 27,29

327-0886, 27, 29
327-0887, 26, 27
327-0891, 28, 29
327-0892, 25, 26

327-0893, 25, 26, 27, 29

327-0896, 28, 29
327-0897, 2%

327-0899, 27, 28
327-0900, 27, 29
327-0901,27, 29
327-0909, 27, 29

327-0911, 25, 26, 29
327--0912, 25, 26, 28

527-0914, 27, 29
327-0915, 27,29
327-0916, 27, 29

327-0817, 25,27, 29

327-0918, 25
327-0919, 25, 26
327-0921, 25, 27
327-0922, 29
327-0923, 27, 29

327-0924, 25, 26, 27, 29

327-0925, 27, 29
327-0926, 25, 26
327-0928, 27, 29
327-0931, 25, 26
3270932, 25, 26
327-0934, 25, 26
327-0935, 27, 29

327-09386, 25, 26, 27, 29

327-0937, 25
327-0041, 27
327-0043, 27
3270047, 26

3270049, 25, 26, 27, 29

PartNo. _ Page

327-0953, 30
327-0057, 27, 29

327-0961, 25, 26, 27, 29

327-0964, 25, 26
327-0965, 27
327-0971, 27,29
327-0972,27,29
327-0988, 25
327-1013, 27
327-1018, 30
327-1020, 27, 29
327-1030, 28
327-1031,29
327-1032, 29
327-1035, 27
327-1040, 26
327-1044, 29
327-1045, 29
327-1046, 29
327-1047, 26, 29
327-1048, 26, 28
327-1086, 26
327-1145, 26

3272462, 26

337-2462, 25, 27, 28

370-4074, 30
372-0833, 27
372-0850, 29
372-0862, 27
372-0872, 27,28
372-0881, 25
372-(882, 25
372-0887, 25, 28
372-0897, 28
372-0811, 27
372-0812, 27
372-0922, 27
3721088, 25
403-1477, 38
403-3078, 31

PartNo.___ Page

403-3142, 27, 29

410-1070, 25, 30, 31

410-1071, 30
410-1072, 30
410-1099, 30
410~-1100, 30
410-1104, 30
410-1105, 30
508-0109, 25
516-0115, 3¢
226-0052, 30
5260054, 30, 31
526-0198, 30
800--0005, 30
800-0007, 3G
800-0033, 30, 31
850-0045, 31
862~-0015, 31



Cummins Onan

Cummins Power Generation

1400 73rd Ave. NE

Minneapolis, MN 55432 USA

Phone 1 763 574 5000

Toll-free 1 800 888 6626

Fax 1 763 574 5298

Email www.cumminsonan.com/contact
Www.cumminsonan.com

Cummins®, Onan®, the “C” logo, and “Performance you rely on.”
are trademarks of Cummins Inc.

©2012 Cummins Power Generation, Inc. All rights reserved.






